26



45-0547

| REF | aTY | PARTNO | DESCRIPTION | REF | QTY | PARTNO | DESCRIPTION
1 1 47623  PIN,HITCH 3/8 X 3 30 2 43661  BOLT, HEX .25-20 X 1
2 1 46856  PIN, COTTER 3/16 X 2 31 1 43848  GRIP
3 2 44180  BOLT, HEX 5/16-18 X 2 32 1 27322BL1  FLOW CONTROL MOUNT
4 6 46699  BOLT, HEX 1/4-20 X 2 33 1 62482  GUIDE CLOSURE
5 3 1509-69  BOLT, HEX 1/4-20 X 1-3/4 34 1 23533  PLATE, CLOSURE
6 1 44950  BOLT, CARR .25-20 X .75 35 1 23758  BRACKET, SLIDE GATE
7 8 43088  WASHER, .312 X .734 X .065 36 1 44566  SPRING, TORSION
8 6 1543-69  WASHER, NYLON .328 X .75 X .9 37 1 23753  ANGLE BRACKET
9 1 R19212016 WASHER, .656 X 1.25 X .059 38 2 C-9M5732 RIVET
10 12 47189  NUT, HEX 1/4-20 NYLOC 39 1 25305  SPREADER SHAFT
1 4 47810  NUT, HEX .312-18 NYLOC 40 1 42839  BUSHING, 3/8" PLASTIC
12 2 43093  PIN, COTTER 1/8 X 1-1/2 41 2 45751  BEARING, FLANGE
13 1 48934  HAIRPIN, AGITATOR 42 1 28640  AXLE SHAFT
14 2 45750  SPACER, PLASTIC EXTRUSION 43 1 688800R1 TUBE FRAME
15 1 43343 PIN, HAIR COTTER 3/32 44 1 43850  PIN, ROLL 1/8 X 5/8
16 1 47141 NUT, WING 1/4-20 NYLON 45 1 44468  SPROCKET
17 3 47674  PLUG, 1-1/4" OD TUBE 46 1 R19212113 WASHER, .656 X 1.312 X .095
18 1 27177  STOP, FLOW CONTROL a7 1 45753  BUSHING, AXLE/SHAFT
19 1 44285  BUSHING, DELRIN 3/8 48 5 44125  WASHER, .625 X 1 X .03
20 1 43063  BOLT, HEX .312X 1 49 1 64735  GEARS/8"ID
21 2 45825  WHEEL, 13 X 5.00-6 50 2 44665  PIN, ROLL 3/16 X 1-1/4
22 1 44480 HOPPER 51 1 HA180132 BOLT, HEX 3/8-16 X 2-1/4
23 2 235250R1 BRACE, HITCH 52 1 43070  WASHER, .438 X 1 X .083
24 1 40825 HOPPER COVER 53 1 43003  WASHER, LOC 3/8
25 1 457970R1 HITCH TUBE 54 1 HA21362  NUT, HEX 3/8-16 NYLOC
26 1 04367  SPREADER PLATE 55 1 42347  SPRING, TORSION
27 1 236878L1 HITCH BRACKET 56 1 23625 SPACER
28 1 41549 FLOW CONTROL ROD 1 45859 OWNERS MANUAL
29 1 27314BL3  ARM, FLOW CONTROL

27



